
Efficient use of resources  
in steel plant through  
process integration

(Reffiplant) 

Research and 
Innovation EUR 28457 EN

ISSN 1831-9424 (PDF)
ISSN 1018-5593 (Printed)

EU
R 28457

Efficient use of resources in steel plant through process integration (Reffiplant)
EU



EUROPEAN COMMISSION 
Directorate-General for Research and Innovation 
Directorate D — Industrial Technologies 
Unit D.4 — Coal and Steel

E-mail: rtd-steel-coal@ec.europa.eu 
 RTD-PUBLICATIONS@ec.europa.eu

Contact: RFCS Publications

European Commission 
B-1049 Brussels



European Commission

Research Fund for Coal and Steel
Efficient use of resources in steel plant  

through process integration  
(Reffiplant)

Valentina Colla
[...]
[20] Yard S (2000), Development of the payback method, Int J Prod Econ Vol. 67, pp. 155-167. 
[21] Remus, R.M. et al: “ Best Available Techniques (BAT) Reference Document for Iron and 

Steel Production” (Report EUR 25521 EN), European Commission - Joint Research Centre - 
Institute for prospective technological studies, pp.151. 
http://eippcb.jrc.ec.europa.eu/reference/BREF/IS_Adopted_03_2012.pdf 

[22] Terril, M. E. and Neufeld, R. D. (1983), Reverse osmosis of blast-furnace scrubber water. 
Environment Progress, 2: 121–127 

[23] Saiepour, M., & Hubrich, M. (2015). Magnetic separation of fine particles from process 
water circuits in the steel industry. In The European Conference on Sustainability, Energy & 
the Environment (ECSEE 2015). Brighton, UK. 
 

  

http://eippcb.jrc.ec.europa.eu/reference/BREF/IS_Adopted_03_2012.pdf


89 
 

  



90 
 

7 APPENDIX A - Benchmarking documents - D1.4 

7.1 Benchmarking on water, by-products and waste 

Benchmarking on water and Best Available Techniques 
This document summarises the results of a study with the aim of determining the best available 
techniques and potential benchmark values of water usage in EU steel plants. It is important to 
note that water issues and how they are managed at specific plants vary greatly, due to local 
aspects, such as water availability, water quality, plant configuration and legislation. A technique 
that works well for one plant might not be the best option for another plant. Conditions vary 
considerably. Therefore, the best water usage data and best techniques cannot be generalised. 

This study was undertaken with the focus on relevant applications within the project. Three areas 
have been researched: potential benchmark values for water usage, overall site water 

management and techniques for water treatments, and cooling water systems. 
 

Determination of potential Benchmark values for water usage [1] 
A part of this study is based on the water management survey carried out by the World Steel 
Association, which was completed in 2010. It is generally accepted that the benchmark value for 
water usage by steelmaking sites is 5m3 per tonne of steel produced. However, the study carried 
out by the World Steel Association [1] has shown that it is more useful to state the water usage 
values for individual process plants, i.e. in terms of m3 per tonne of specific product produced. 
The lowest and highest values for the water intake, inflow and discharge for the different process 
plants in the EU plants that participated in the World Steel Association survey were identified and 

are shown in Table A1. These EU steel plants are identified by numbers, and their names have not 
been mentioned in the survey report. The plant numbers are included in Table A1 as they are 
useful for obtaining further details if needed. The total inflow value is regarded as the most useful 

parameter for comparison and benchmarking, as it represents the total water consumption by a 
particular plant.  Total inflow is the sum of intake and reuse from other processes - not including 
the recycled water within the plant. For selecting the lowest inflow, the zero and very low values 
have been ignored as these values did not appear to be realistic. Also, exceptionally high values 

were regarded as statistical outliers and are shown in brackets. 

 
Table A1: Steel plants with lowest and highest water intake, inflow and discharge per tonne of 

product for different processes 



91 
 

The average water usage values for each process plant may represent more realistic potential 
benchmark values. Therefore, average values of water intake, inflow and discharge for the different 
process plants have also been calculated (Table A2). The exceptionally high values were regarded 
as statistical outliers, and were removed to provide more representative average values. Each 

average value is calculated independently, so the average values for intake, inflow and discharge 
are not necessarily for the same EU plant. 
 

 
Table A2: Average water intake, inflow and discharge per tonne of product for different processes 

Overall site water management 

BAT for Iron & Steel Production [3] 

The water management in an integrated steelworks primarily depends on local conditions, above all 
on the availability and quality of fresh water and on legal requirements. 
A driving factor for steadily improving the intake and outlet of water are the costs. The costs for 
waste water treatment and releasing costs based on legal tax on discharging water into the 
municipal system can be considerable. Another cost-related factor is that the water taken from the 
aforementioned bodies depending on the water quality for many applications should undergo a 

conditioning step before it can be used. Furthermore, the pumping of such heavy water flows 
requires much electric energy. For these reasons, water consumption has been constantly reduced 
since 1980. 

In particular, at sites with very low fresh water availability, where the water demand should be 
covered by groundwater or spring water, there may be a need to reduce water consumption 
intensely. In such cases, the specific water consumption can be lower than 5 m3/t of steel and the 
interdependencies can be much more intensive. 

 

BAT Conclusions [3] 

Water and waste water management 
BAT for waste water management is to prevent, collect and separate waste water types, 
maximising internal recycling and using an adequate treatment for each final flow. This includes 

techniques utilising, e.g. oil interceptors, filtration or sedimentation. In this context, the following 
techniques can be used where the prerequisites mentioned are present: 

 avoiding the use of potable water for production lines; 
 increasing the number and/or capacity of water circulating systems when building new 

plants or modernising/revamping existing plant; 
 centralising the distribution of incoming fresh water; 

 using the water in cascades until single parameters reach their legal or technical Limits; 
 using the water in other plants if only single parameters of the water are affected and 

further usage is possible; 
 keeping treated and untreated waste water separated; by this measure it is possible to 

dispose of waste water in different ways at a reasonable cost; 
 using rainwater whenever possible. 

 



92 
 

Applicability 
The water management in an integrated steelworks will primarily be constrained by the availability 
and quality of fresh water and local legal requirements. In existing plants the existing configuration 
of the water circuits may limit applicability. 
 

Waste Water Treatments 
In order to carry out the benchmarking on waste water treatments, the starting point of this study 
is based on the results achieved by the worldsteel water management survey [1]. 
Large amounts of water are used in all steelmaking processes, in particular in the integrated route. 

In order to improve the environmental performances and to meet legal compliance, the water and 
effluent system management have evolved. This leads to efficient final effluent treatments. In 
some cases these are represented by basic chemical sedimentation/clarification combined with 

flocculant treatment, that, on the other hand, lead to the increase of sludge by-product formation, 
which needs to be further handled and treated. 
Furthermore, over the past few years, the use of membrane processes for effluent treatment has 

increased, such as ultrafiltration (UF), reverse osmosis (RO), electrodialysis (ED) and 
electrodialysis reversal (EDR), although they cannot be used to treat all kinds of effluent water; for 
example they have to be free of colloidal particulates, such as silt, iron and manganese oxides. 
 

Techniques applied for treatment processes [1], [2] 

Different techniques can be applied, both for pre-treatment and post-treatment processes. The first 

is used in order to achieve water quality suitable for use in some processes. The second is used to 
achieve water quality for discharge or reuse. 
 

Techniques used for pre-treatment 
A description of the following pre-treatment techniques is presented in [1] and [2]. 
i) Biological control or disinfection of non-potable water 

ii) Demineralisation 
iii) Desalination 
iv) Distillation 
v) Filtration 
vi) Reverse osmosis 
vii) Softening 
 

Techniques used for post-treatment 
A description of the following post-treatment techniques is presented in [1] and [2]. 
i) Activated carbon adsorption 
ii) Aeration  
iii) Biological treatment 

iv) Biological Nitrogen Elimination 

v) Chemical reduction 
vi) Chemical hydrolysis 
vii) Clarifier and classifier 
viii) Demineralization 
ix) Desalination 
x) Dissolved air flotation 

xi) Distillation 
xii) Equalisation 
xiii) Evaporation 
xiv) Filtration 
xv) Flocculation and coagulation 
xvi) Incineration 
xvii) Ion exchange 

xviii) Lagoon 
xix) Membrane filtration 
xx) Neutralization and pH adjustment 
xxi) Oil/water separation 
xxii) Reverse osmosis 
xxiii) Sedimentation or clarification 
xxiv) Sludge dewatering 

xxv) Softening 
xxvi) Stripping  



93 
 

General techniques to consider in the determination of BAT [3] 

 

SINTER PLANT [3] 

Waste water 
During the sintering process the types of waste water produced are rinsing water, cooling water 
and waste water from waste gas treatment. These are described in BREF (Best Available 
Techniques Reference) document for iron and steel production. 

 

General BAT Conclusions [3] 

Water and waste water 

BAT is to minimise water consumption in sinter plants by recycling cooling water as much as 

possible unless once-through cooling systems are used. 

BAT is to treat the effluent water from sinter plants where rinsing water is used or where a wet 
waste gas treatment system is applied, with the exception of cooling water prior to discharge by 
using a combination of the following techniques: 
I. heavy metal precipitation 
II. neutralisation 
III. sand filtration. 

 
The BAT-associated emission levels, based on a qualified random sample or a 24-hour composite 
sample, are: 

 suspended solids <30 mg/l 
 chemical oxygen demand (COD(1)) <100 mg/l 
 heavy metals <0.1 mg/l 

(sum of arsenic (As), cadmium (Cd), chromium (Cr), copper (Cu), mercury (Hg), nickel 

(Ni), lead (Pb), and zinc (Zn)). 
 
(1) In some cases, TOC is measured instead of COD (in order to avoid HgCl2 used in the analysis 
for COD). The correlation between COD and TOC should be elaborated for each sinter plant case by 
case. The COD/TOC ratio may vary approximately between two and four. 
 

COKE OVEN PLANT [3] 
A description of the use of water, waste water produced and treatment is presented in BREF 
document for iron and steel production.  
 

General BAT Conclusions [3] 

Water and waste water 
 

 BAT is to minimise and reuse quenching water as much as possible. 
 BAT is to avoid the reuse of process water with a significant organic load (like raw coke 

oven waste water, waste water with a high content of hydrocarbons, etc.) as quenching 
water. 

BAT is to pretreat waste water from the coking process and coke oven gas (COG) cleaning prior to 

discharge to a waste water treatment plant by using one or a combination of the following 
techniques: 

 using efficient tar and polycyclic aromatic hydrocarbons (PAH) removal by using 
flocculation and subsequent flotation, sedimentation and filtration individually or in 
combination 

 using efficient ammonia stripping by using alkaline and steam. 

BAT for pretreated waste water from the coking process and coke oven gas (COG) cleaning is to 
use biological waste water treatment with integrated denitrification/nitrification stages. 
The BAT-associated emission levels, based on a qualified random sample or a 24-hour composite 

sample and referring only to single coke oven water treatment plants, are: 
 chemical oxygen demand (COD(1))     <220 mg/l 
 biological oxygen demand for 5 days (BOD5)    <20 mg/l 
 sulphides, easily released (2)      <0.1 mg/l 

 thiocyanate (SCN-)       <4 mg/l 
 cyanide (CN-), easily released (3)     <0.1 mg/l 
 polycyclic aromatic hydrocarbons (PAH)    <0.05 mg/l 

(sum of Fluoranthene, Benzo[b]fluoranthene, 
Benzo[k]fluoranthene, Benzo[a]pyrene, 



94 
 

indeno[1,2,3-cd]pyrene and Benzo[g,h,i]perylene) 
 phenols        <0.5 mg/l 
 sum of ammonia-nitrogen (NH4+ -N), 

nitrate-nitrogen (NO3- -N) and nitrite-nitrogen (NO2- -N)  <15 – 50 mg/l. 

 
Regarding the sum of ammonia-nitrogen (NH4+ -N), nitrate-nitrogen (NO3- -N) and nitrite 
nitrogen(NO2- -N), values of <35 mg/l are usually associated with the application of advanced 
biological waste water treatment plants with predenitrification/nitrification and post-denitrification. 
 
(1) In some cases, TOC is measured instead of COD (in order to avoid HgCl2 used in the analysis 
for COD). The correlation between COD and TOC should be elaborated for each coke oven plant 

case by case. The COD/TOC ratio may vary approximately between two and four. 

(2) This level is based on the use of the DIN 38405 D 27 or any other national or international 
standard that ensures the provision of data of an equivalent scientific quality. 
(3) This level is based on the use of the DIN 38405 D 13-2 or any other national or international 
standard that ensures the provision of data of an equivalent scientific quality. 
 

BLAST FURNACE [3] 

Waste water from BF gas treatment 
Water resulting from BF gas scrubbing is normally treated, cooled and recycled to the scrubber and 
treatment occurs in circular settling tanks. A description including the treatment and reuse of the 
scrubbing water is present in BREF document for iron and steel production. 
 

General BAT Conclusions [3] 

Water and waste water 

BAT for water consumption and discharge from blast furnace gas treatment is to minimise and to 
reuse scrubbing water as much as possible, e.g. for slag granulation, if necessary after treatment 
with a gravel-bed filter. 

BAT for treating waste water from blast furnace gas treatment is to use flocculation (coagulation) 
and sedimentation and the reduction of easily released cyanide, if necessary. 
The BAT-associated emission levels, based on a qualified random sample or a 24-hour composite 
sample, are: 

 suspended solids <30 mg/l 
 iron <5 mg/l 

 lead <0.5 mg/l 
 Zn <2 mg/l 
 cyanide (CN-), easily released (1) <0.4 mg/l. 

 
(1) This level is based on the use of the DIN 38405 D 13-2 or any other national or international 

standard that ensures the provision of data of an equivalent scientific quality. 
 

BOF AND CONTINUOUS CASTING [3] 

Waste water 
In BOF and Continuous casting water is used for the following purposes: 

 scrubbing water from BOF gas treatment; 
 scrubbing water from the wet dedusting of desulphurisation; 

 water from vacuum generation; 
 water from direct cooling from continuous or ingot casting. 

A description of the above including treatments are present in BREF document for iron and steel 
production. 
 

General BAT Conclusions [3] 

Water and waste water 
BAT is to prevent or reduce water use and waste water emissions from primary dedusting of basic 
oxygen furnace (BOF) gas by using one of the following techniques: 

 dry dedusting of basic oxygen furnace (BOF) gas; 
 minimising scrubbing water and reusing it as much as possible (e.g. for slag granulation) in 

case wet dedusting is applied. 

BAT is to minimise the waste water discharge from continuous casting by using the following 
techniques in combination: 
I. the removal of solids by flocculation, sedimentation and/or filtration; 
II. the removal of oil in skimming tanks or any other effective device; 



95 
 

III. the recirculation of cooling water and water from vacuum generation as much as possible. 
The BAT-associated emission levels, based on a qualified random sample or a 24-hour composite 
sample, for waste water from continuous casting machines are: 